

BURNING TEST RESULTS

FIBER	BEHAVIOR		WHEN REMOVED FROM FLAME	RESIDUE	ODOR
	APPROACHING FLAME	IN FLAME			
FLAME RETARDANT					
NATURAL CELLULOSIC COTTON					
NATURAL PROTEIN WOOL					
MAN-MADE CELLULOSIC RAYON					
MODIFIED CELLULOSE ACETATE					
SYNTHETIC POLYESTER					
SYNTHETIC NYLON					
NATURAL/SYNTHETIC BLEND 50% COTTON 50% POLYESTER					